Pronovost

OPERATOR'S / PARTS
MANUAL

Snowblowers

Models

P-920 & P-920TRC
P-920-98 & P-920TRC-98

P-98134 & P-98134TRC
No. C1566 05/2008



ST OUR WEBg

B
¥Ww,. pronovost.ac
Copyright © Les Machineries Pronovost Inc., 2008

All rights reserved.
Printed in Canada.



TABLE OF CONTENTS

Section

1
2

© 00

10

11
12

[tem Page
TNEFOTUCTION ..t e e et r e n e r e e s b e nenn e 5
SAFELY iR R R R AR e e Rt r e r e n e 6
GENEIAl SAFELY .....eeeeeeeie ettt ettt et r et e eeseeeneenenne s 6
SAFELY N OPEFALTON ...t nen e 6
Safety With MaiNteNaANCE..........ocviiiiieeeeeer e 7
SAFELY TN TTANSPOIT ...ttt n e e nnen 7
SAFELY 1N SEOTBGE ...ttt n e nrea 7
DIECAIS ..t R et Rt R e e Rt R nenn e 8
SAFELY DECAIS.....ceieeeeeeieie sttt n e 8
MaiNENANCE DECAIS ...t 12
S 0] o PR 13
General aSSEMDIY ... 13
R = T U o PP PT PSSR 14
BasiC Start-Up PrOCEOUIES ........ooeieieeeeese et nee e 14
IMLINTENANCE ...ttt e b et s bt e s e e e e bt b e nr e s e e e neenenresrenennas 15
General MaNTENANCE .......coiviiieieeeiee et e e nne s 15
Maintenance on Speed Reducer (with chain) ..o 16
R (0] =T PP PPRTRRPR 17
I 010 ] o] [T oo 1 oo ISR 18
SPECITICALIONS ...ttt e et ae et e beseesme et e steeneeneeseeseeeneenaeeneas 20
PAITS LIS 1ttt r e r et n e n e ene s 21
Snowblower P-920 P-920-98 ..o 21
Snowblower P-920TRC P-920TRC-98.........ccccooiieeenereseseeeeese e 24
SNOWDIOWET P-O8134 ...t 28
SNOWDIOWESN P-98134TRC ..ottt 31
CRULE CST-7480 ...ttt n e 34
Semi-industrial ChUtE PSIG-7486 ..........ccooiiiiiireeeeeseseseeee e 36
INndustrial ChUtE PCG-7486 .........ccccoiiieieirisereseeeeese s 38
L 0110013 40
P.T.O. Shaft 9225-EG 9225-1 9569 .......cceoiririirieieieene e 42
P.T.O. Shaft 9475 O9475-1 Q4752 ..o 43
GEAI DOX 9307 ...ttt 44
REAUCES 9575 ... et 45
CyliNEr 25TROB........ceiiieirieieieeeee ettt r e 46
Hydraulic Motor MLH-250 & MLH-315 ..o 47
TONQUE CRNAIT ...ttt et ae e eseesteeneeseeseeeaeeneensenaenneas 48
AT T = 0| RSP UURUPRRTRPR 49






INTRODUCTION

CONGRATULATIONS!

Thank you for choosing PRONOVOST. We are
confident this equipment will meet your requirements
in terms of quality, performance and reliability.

This manual was prepared to assist you in the safe
operation of your new Snowblower. It contains
important information which will help you achieve
excellent returns with your Snowblower for yearsto
come.

Please read this manua completely before operating
your Snowblower and keep it for future reference.

Before starting the machine, you or any other person
who will be operating the Snowblower must
familiarize yourself with the safety recommendations
and the operating instructions. Please read carefully
and be sure to understand and follow all
recommendations and procedures.

In this manual, the right and left sides are identified as
shown on Figure 1.

If you require additional information on your
Snowblower, please contact your PRONOV OST
Dedler.

NOW take a moment to enter the model, serial
number and the date of purchase of your Snowblower
in the space provided.

When ordering parts from your Deadler, please refer to
these numbers for afast and efficient service. Use
PRONOVOST parts for replacement.

The model and serial numbers are on the name plate
shown on Fig. 1.

|-

Figure 1

MODEL: el
SERIAL NO: =
DATE OF PURCHASE: =




SAFETY

GENERAL SAFETY

WHEN YOU SEE THISSYMBOL

ATTENTION!

BE ALERT
YOUR SAFETY ISINVOLVED

Thissymbol «<SAFETY ALERT» isused in thismanual and
on the safety decals on the Snowblower. 1t warnsyou of the
possibility of danger. Carefully read, understand and follow
all safety recommendations before operating the
Snowblower.

1)

2)

3)

4)

5)

6)

7)

Careful operation isthe best assurance against acci-
dents. Carefully read this manual and follow all
recommendations before operating your Snowblower.
Itisthe owner’ sresponsibility to make sure that anyone
who will operate the Snowblower will read this manual
before operating the equipment.

Familiarize yourself with all controls and aways be
ready to stop the Snowblower quickly in case of
emergency.

Never let a child operate the Snowblower.

Do not modify the Snowblower. Any non authorized
maodification may affect the efficiency and/or safety of
the equipment and will automatically void the warranty.

Never operate the Snowblower with defective partsor if
damaged in any way. Have it repaired before operating.

Make sure all fasteners are in place and properly
secured or tightened. Refer to torque chart on page 48.

Avoid wearing loose fitting clothing when working with
the Snowblower. These could get entangled in moving
parts of the equipment and cause accidents.

8)

9)

10)

11)

Prolonged exposure to noise may hamper hearing.
Protect yourself by wearing adequate protection
devices.

Hydraulic fluids under pressure can damage your skin.
Do not use your handsto locate aleak.

Before the beginning of the snow season, inspect all
areas where the Snowblower will be used and remove
any object which may cause an accident and/or damage
the equipment.

Never operate your Snowblower in poor visibility or
without proper lighting conditions.

SAFETY IN OPERATION

1)

2)

3)

4)

5)

6)

7)

8)

9)

Be sure there are no obstructions around the equi pment
and that no one stands near the equipment when in
operation.

Do not operate an engine in a confined or non ventilated
area.

Do not perform any adjustments, cleaning, maintenance
or repairs with the engine running. The engine must be
stopped and the P.T.O. disengaged. Preferably remove
the key from the ignition.

Wear adequate clothing when working in cold or windy
conditions.

Adjust skid shoes for proper ground clearance of
scraper blade, especially in rough terrain or soft ground
conditions.

Before operating, make surethe P.T.O. is properly
installed and secured.

Before starting-up the Snowblower, make sure the auger
and drum areas are free of ice.

Put P.T.O. control in neutral position before starting
engine.

Keep hands, feet and clothing away from moving parts
of the Snowblower. Stay away from the discharge chute.



SAFETY (cont'd)

10) Before unplugging the chute, always disengage the 2) Stopengineandrelieve al hydraulic pressures before
P.T.O., stop the engine and relieve all hydraulic pressu- doing inspection, maintenance or repairs.
res.
3) Never perform any work under the Snowblower whileit
11) Do not operatein excessiveinclined conditions. Be is supported only by the tractor's hydraulic system. It
careful when turning in slopes. must be completely supported by wooden blocks or
other safe means.

12) Never operate your Snowblower with missing guards or
without protective devicesin place.

SAFETY IN TRANSPORT

13) Do not operate your Snowblower near buildings,

windows or other vehicules without prior and proper 1) On public roads, use proper safety lights and check
adjustment of the chute deflector. local regulations.

14) Never aim discharge chute towards people or animals. 2) Bedert whiledriving ontheroad. Never carry
Thismay cause seriousinjuries. passengers.

15) Always reduce operating speed in slippery conditions. 3) Alwaysdisengage P.T.O. while moving from one area

of work to another.
16) Be careful when backing-up, make sure you have good
visibility. 4) Itisrecommended to use both brake pedals
simultaneously for better control.
17) Always be on the lookout for objects which may enter
the Snowblower. 5) Therecommended road speed should be such asto
maintain full control over steering and braking.
18) If undue vibrations are felt, disengage the P.T.O., stop

the motor and look for the cause of the vibration. 6) Be careful while backing up, make sure you have good
Vibration is usually the indication of aproblem. visibility.
19) At the end of the operation, disengage the P.T.O., lower
the Snowblower, put transmission in neutral, apply SAFETY IN STORAGE
parking brake, stop engine and remove the key from the
ignition. 1) Provide adequate supportsto prevent any accidental
overturning of the Snowblower.
SAFETY WITH MAINTENANCE 2) Do not let children play in the areawhere the

snowblower is stored.
1) Perform the Snowblower maintenance according to
recommendations contained in this manual.



DECALS

SAFETY DECALS

The safety decals are affixed wherever special safety
precautions are indicated. Locate them on the machine
and read them carefully. If adecal is damaged, lost or
illegible, install a new one. The following photos
indicate where each one must be installed.

1- FCR SAFE CWERATION, FCHLLOW CPTRATING INSTRLCTICNS
IN DPIRATOR'S MAMUAL,
T AMOID SERICLS INJILIHIES, KEEF CLEAR OF

« KEER HADE, FIET AHD OLOTHRGS AWAY FIECh POWER
ECRUIPMENT WHILE IN OPERATICHN,

[WE{vEM PAETE,

- ATOP ENGIME BEFCHE LEAYYHG THE ECRIMAENT,

MACHIME HAS 70 BE COMPLETEL Y STOPPED BEFCRE
STARTING TO ADRRT O LUSRICATE.

POUIR EVITER DES BLESSURES GRAVES SE TENIR
LA DE CET ECANPEMENT LORSOQU'L E5T EN
MARLCHE,

- EREF PEOPLE AMDIMETS AT SAFF QISTARCE FROW] MACHINE.

KEER Al CLIARTIS ARITF SHIFLITS iM FLACE.

- PR U FORCTICHH RERE ST SECIRIT it S RE LES Fiqure 4
IRSTRUCTHONS DWES LE MARRLILL O CPELATION, 9

Decal B Part no.: A101

.

CLARCMR LES kimmS, FEDS ET vEILVENTS ELORGHES DS
FuFRAEMTS WWOAILES S REITATIES.

- VAT D EATIER LA MACHIME ARRETER LE PO TEUR

- et Em UL EDEMETT L WAACHIME POAE [FFECTLER
LEMTRETIEN LT L'A|LISTEMENT,

- GARDER LEY GEMY ET LES ASHRARFY & LUE CHS TAMCE
SCLURTAIRE.

& GARLME ToArs EES ECAANY FROTECTELIR €r PLACE
" =T

Figure 2
Decal A Part no.: A102

Figure 5

-8-



DECALS (cont'd)

A ATTENTION § 4A DANGER

103 AW HOD LY S uURILS, KEER ArL
TMAMYER DRIVE S¥YSTEM RAFCTY SMICLIr
IM MLk

AL ONLY WITH 510 e POAYLR

TAKEET

PLR B EWITLR TS HL3GE TS DL WS
SURLECS, GeaRDE R ToUS LES PROTEC FE 1S
k" PLALL.

SNUNLIBLKE 1 AVED GKE MRIST (ol
Figure 6
Decd C Part no.: A107

AN\ ADANGER 7/7.

Figure 7
Decd D Part no.: A103

ENVELOPPE PROTECTRICE
) MANQUANTE
NE PAS UTILISER

Decal Ein Fig. 9islocated directly on the P.T.O.
shaft. It is not visible when the safety shield isin
place. It must never be visible when you operate the
equipment.

Figure 9
Deca E Part no.: A108
-9-



DECALS (cont'd)

AJUSTEMENT RECOMMANDE POUR
LES VALVES D'AMORTISSEMENT.
(IMPORTANT: LA PRESSION IZ%%IT RE

GALE DE CHAQUE cf

= GHUTE: 1000 A 1200 P&
+« TAMBOUR ROTATIF: 1800 A 2000 PS

4\ DANGER 44

Adfid ) damelddf

ADJUSTMENT RECOMMENDED FOR
CUSAION VALVE. (IMPORTANT: THE
PRESSLRE MLIST BE EQUAL ON
EACH SIDE.)

g
+ CHUTE: 1000 TQ 1200 PSI =

romus Ogmbacd Fd ] OEAEYF bl gWEIF

FOTATING CFIVELINE FEFIES LB R
COowiNE F CAN CACHE D8 4N FEEIT AGRIPPER VEAEMELATS
MELF AWAr f NEFAS ACTICHHER 5AHS -
OO HET OPERATE WITHDLT | 405 fhAEL T 5 DYWL IR 5

I::'E LCATHWAT G 1ILAHSAIGSEN L
AvL ORgCaE, TRAAC T AN TAr LEUTEER i | A kEACIakT

r?‘h:“::; E!.:FI::I“I'::: P e 11 pd N SECLAHEAIIN B W1 LS
uisvlL i1 J FFLIS FaTHl AdalE = CW L &UIACL |9 .
AFRATEFYY AL FHIT PP AT TERE o ] * HﬂTﬁHv DHUM. 1m Tﬂ Eunu P-SI
CHHIVF LIE SarE1Ds TIAT TLRY | S auSomik s OuF LES EMVELIWPES
FFEIFR L= IS4 T L I41 Pleiii s s 1o il L
WE WL GLIFT L AUAIME OF 1IrRH

LT

Figure 12
Autocollant G Piece no.: A 109

111
IJ[.

Figure 10
Decal F

Figure 13

Figure 11

-10 -



DECALS (cont'd)
g

in ATTENTION

FQUR JNE EFFICAGITE WAXIWM
Ol RESSCRAT CE COMPEESSION,
AMSTED CELUI-CI 5ELSH LA
HWETIRE SUIYVAMTE.

A ATTENTION

GETTE PORTE A ETE CONGLE
POHIR AMELIDRER L& VISIBILITE
LORSOUE LA NEIGE EST
PCOUDREVSE, RETIRER CELLE-CI
LORSCUE L& NEKSE EST
COLLANTE.

THIS DODR WAS DESIGNED TO
HELP IMPRGYE OPERATOR VISICON
WHEN QOPERATING IN POWDER
SHOW CONDITEING. YLH NAY
REMOVE THIS DOOR WHEM
BLOWING WET SHOW.

1M1
PO I A ERFIE Y 011 TR

COSAPRES SIS SPRIAG ADIUS| AS )
FER B LOANIAG pEASURERE T Figure 16

Decal | Part no.: 190-07611
l\\ m-mmj
Figure 14
Decal H Part no.: 190-06651

Figure 17

Figure 15

-11-



DECALS (cont'd)

MAINTENANCE DECALS

The maintenance decals indicate the points requiring AT T E N T | u N

lubrication. Refer to maintenance section for more
details. CHECK OIL LEVEL
, PERIODICALLY.

VERIFIER LE NIVEAL
O'HUILE PERIQDIQUE-

MEMT.
Figure 18 Part no.: A 105
Figure 20
Deca J Part no.: A104
Figure 19 Part no.: A 106

Figure 21

-12 -



ASSEMBLY

Figure 22

Figure 23

Figure 24

-13-

ASSEMBLY

1)

2)

3)

4)

5)

6)

7)

The Snowblower is shipped partly assembled.

Install 3-point system according to the model of
your Snowblower. (See section 10 for parts
numbers). Use the holes most convenient to the
type of tractor used (Fig. 22).

If your snowblower is equipped with the optional
1000 to 540 RPM reducer, install it on the gear

box with the plate included (Fig. 23).

Install P.T.O. shaft with the shear pin end onto the
Snowblower gear box. Then attach safety shield
support chain as shown (Fig. 24). WARNING:
The telescoping tubes of the drive shaft must
never be allowed to bottom out while maintaining
aminimum overlap of 6 inches.

If you install a hydraulic cylinder on the chute
deflector, use model 25TRO8 cylinder.

When installing chute, grease the groove of the
UHMW dide in order to prevent the corrosion of
the rim of the chute.

Install the chute rotation mechanism.



STARTING-UP

Figure 25

Figure 26

Figure 27

1

2)

3)

4)

5)

6)

7)

8)

9)

-14 -

START-UP PROCEDURES

Check ail level in gearbox and in speed reducer if
S0 equipped. Adjust to required oil level as per
drawing in Parts List section. Use SAE 80W90
oil.

Lubricate al points with agood quality
multipurpose grease.

Check chain take-up adjustment. The spring
maintaining the tension must be compressed to a
length between 3" and 3 1/4".

Verify for adequate tightness of all fastening
devices. Refer to torque chart on page 48.

Adjust skid shoes according to ground conditions
(Fig. 25).

Following the installation of the Snowblower on
the tractor, do not forget to lift the storage sup-
port (Fig. 26).

Make sure of a’540 RPM input to your
snowblower.

Check impeller adjustment. The tip of the blades
should be approximately 1/8" to 3/16" from the
discharge wall of the drum. If necessary, adjust
with the take-up screws provided (Fig. 27).

In order to avoid damaging your snowblower,
adjust the speed of descent of your 3 point hitch to
prevent striking the ground too hard.

10) Adjust the hydraulic flow in order to have a good

control of the rotation speed of the chute.



MAINTENANCE

GENERAL MAINTENANCE

1)

2)

3)

4)

5)

6)

7)

8)

9

Wipe off all grease fittings with a clean cloth
before adding grease in order to avoid injecting
dirt and sand.

Repair or replace damaged grease fittings.

Lubricate al grease fittings every 8 hours of
operation.

Lubricate drive chain every 8 hours of operation.

Lubricate P.T.O. shaft as indicated below:

Pull out the P.T.O. and lubricate between the two
tubes with low temperature grease. Drive line
tubes must dlide easily even in cold weather. Clean
off old hardened grease and apply fresh grease as
needed.

Check qil level in gear box once a month. Adjust
to required oil level as per drawing in Parts List
section. Use SAE 80W90 ail.

Check tension of drive chain every 24 hours of
operation and adjust if necessary.

Check for tightness of bearing collars every 48
hours of operation.

Change gearbox oil once ayear. Adjust to required
oil level as per drawing in Parts List section. Use
SAE 80W90 ail.

10) Check all nuts and bolts once ayear. If necessary
use torque chart on page 48.

11) Standard scraper blades are reversible. Reverse
when one edge isworn out.

12) For the auger drive shaft, always use agrade 5
shear bolt.

13) For the PTO shaft, aways use a grade 10.9 shear
bolt at 540 RPM or a grade 8.8 shear bolt at 1000
RPM.

14) UHMW dlides do not require lubrification except
at the end of the season in order to prevent corro-
sion of steel components that are in contact with
the UHMW material.

If your snowblower is equipped with the optional
speed reducer

15) After 10 working hours, the chain's adjustment (if
applicable) must be checked and every 100
working hours. Please refer to section: Mainte-
nance on Speed Reducer (with chains).

16) Check oil level in speed reducer once a month.
Adjust to required oil level as per drawing in Parts
List section. Use SAE 80W90 oil.

17) Drain the oil of the speed reducer once ayear.
Adjust to required oil level as per drawing in Parts
List section. Use SAE 80W90 oil.

-15-



MAINTENANCE (cont'd)

MAINTENANCE ON SPEED REDUCER (with chain)

It is extremely important that the chain inside the
chain box istightened. A loose chain will add shocks
to the entire box (chain, sprockets, bearings and spline
couplings to gearbox).

Instructionsfor speed reducer (with chains) main-
tenance

This chain box has double functions.

1) Reduce angles at both ends of PTO in working
position by increasing the input shaft height of 8".

2) Increase PTO capacity by increasing speed from
540 RPM to 1000 RPM.

PTO SHEARBOLT

Because the PTO isrunning at 1000 RPM instead of
540 RPM, the shear bolt value must be changed.

AT 540 RPM on aPTO size 80 or 90, the shear bolt is
12 mm, grade 10.9, part number 9207.

AT 1000 RPM, the shear bolt must be changed
depending on the diameter of the bore of the shear
plate of your drive line:

a) If the boreis 12 mm, you must use a 12 mm, grade
8.8 bolt that has been reduced to 10 mm at the point of
rupture. part number 9207-375, or

b) If the bore is 10 mm, vous devez you must use a 10
mm, grade 8.8 bolt, part number 8218.

ADJUSTMENT OF THE CHAIN'STENSION

After 10 working hours, the chain’s adjustment must
be checked. In order to do so, verify the backlash
between the input and the output shaft by turning the
input shaft in both directions while the output shaft
remains still. If thereisaplay of 10° or more, the
chain must then be readjusted as follows:

1) Remove PTO from the chain box.

2) Unscrew the 12 bolts 5/16" dia. (item #22) from
covers (items #7 and #15) around the input shaft
on both sides of the chain box (6 bolts on each
side).

NOTE: Input shaft covers are eccentric with
outside of covers. Therefore by turning input shaft
cover, center to center distance of shafts will be
changed and thus, this will adjust the chain’s
tension.

3) With ahammer and a screw-driver or achisel,
gently turn both covers in the same direction until
the next hole of the cover isin line with the
threaded hole of the chain box.

IMPORTANT: Make surethat the coversare
turned in the same direction and by the same

number of holes.

Otherwise, both shaftswill not be parallel and
serious damages might arise.

4) Verify the backlash between both shafts, as
described above. If the differenceistoo high,
repeat the operation explained in point 3. If the
backlash is correct, reinstall the bolts and the
PTO.

5) Verify the backlash every 100 working hours.

MAINTENANCE ON SPEED REDUCER

1) Check oil level in speed reducer once a month.
Adjust to required oil level as per drawing in Parts
List section. Use SAE 80W90 oil.

2) Drainthe oil of the speed reducer once a year.

Adjust to required oil level as per drawing in Parts
List section. Use SAE 80W90 oil.

-16 -



STORAGE

1) Storethe Snowblower in acool, dry place. 5) Thoroughly inspect al parts of the Snowblower.
Replace or repair worn or defective parts.
2) Support the Snowblower with wooden blocks.
6) Touch-up or repaint if necessary.
3) Keep dl piston rodsin the retracted position. This
will assure better protection against the elements. 7) Lubricate al points before storage.

4) Clean your Snowblower.

-17 -



TROUBLESHOOTING

PT.O0. SHAFT

PROBLEM

POSSIBLE CAUSE

CORRECTION

Premature wear of U-joints and/
or bluish color of crossjournals.

Insufficient lubrication.

Excessive working angle.

- Follow lubrication
recommendations.

- Replace defective U-joints.

- Make sure the snowblower inlet
face is perpendicular to the
ground and if possible readjust
3-point hitch in order to position
the snowblower further away
from tractor.

Gripping or premature wear of
telescoping members.

Too much sliding under load.

Tube overlap too-short: minimum
recommended iS6".

Insufficient lubrication.
Contaminants (sand, etc.).

- Avoid raising snowblower while
in operation.

- Readjust 3-point hitch in order
to position the snowblower
closer to the tractor.

- Follow lubrication
recommendations.

- Replace defective telescopic
members.

Damaged or jammed locking pin
or bolt.

Pin or orifice contaminated by
sand, ice, etc.

Telescoping members too long,
exerting pressure on locking
device.

- Clean and grease.

- Readjust 3-point hitch in order
to position the snowblower
further away from tractor.

Premature wear of guard tube
bearing ring.

Lack of lubrication.

Wrong installation of guard
chain.

Part of the guard in contact with
the equipment.

- Follow lubrication instructions.

- Adjust chain to prevent
interference between guard &
equipment.

- Replace worn or damaged
bearing rings.

Cut or deformed safety guard
tubes.

Tubes in contact with the
equipment.

- Eliminate any interference
between tubes and equipment or
tractor.

- Replace damaged tubes.

-18-




TROUBLESHOOTING (cont'd)

SNOWBLOWER

PROBLEM

POSSIBLE CAUSE

CORRECTION

- The snow is not being thrown as
far asusual.

Tractor RPM too low.

Gap too wide between impeller
blade tip and drum outlet wall.
Insuffucient tractor HP.

Raise P.T.O. speed to aminimum
of 540 RPM.

Adjust impeller blades closer to
drum outlet (/8" to 3/16").
Reduce travel speed.

- Freguent plugging of discharge
chute.

Tractor RPM too low.

Tractor RPM reduced too early
with snow still in the
Snowblower.

Slippage of PTO clutch
mechanism.
Wet snow condition.

Raise P.T.O. speed to aminimum
of 540 RPM.

Make sure the Snowblower is
completely empty before
reducing RPM, especially on
tractors with foot controlled
RPM.

Repare clutch.

Reduce travel speed.
Remove the chute access panel.

- Theimpeller will not turn. Shear bolt broken on drive shaft. Replace shear bolt.
- The auger will not turn. Shear bolt broken on drive shaft. Replace shear bolt.
Shear bolt broken on auger drive Replace shear bolt.

shaft.
Broken drive chain.
Broken key on motor.

Fix or replace chain.
Replace the key.

- The rotating drum will not turn.

|ce accumulation.
Wrong hydraulic connections.

Removeice.
Check hydraulic connections.

- Therotating drum will not hold Cushion valve setting too low Reset cushion valve up to 1800
it's position when blowing via psi (max)
the spout Tension of the spring in drum Increase tension of spring by
locking mechanism insufficient adding shim(s)
- The chute will not turn. |ce accumulation. Removeice.
Wrong hydraulic connections. Check hydraulic connections.
Broken key on motor. Replace the key.

-19-




SPECIFICATIONS

GROUP II
Snowblower model P-a20 P-_e;gn Paa13
Snowblower model Pl-.:? Tl;z?s P-?:[;M
Horse power recommended (HP)  min.-max. 75 to 100 75 to 100 90 to 125
Working width po. - (cm) 92"(234) 98" (249) 98" (249)
Cutting height po. - (cm) 39" (99) 39" (99) 40" (102)
Height - chute base po. - (cm) 42 '/s" (107.0) 425" (107.0) 435" (110)
Height - chute base, TRC model po. - (cm) 44 )" (113.5) 44 16" (113.5) 47 '1s" (120)
Impeller diameter po. - (cm) 30" (76) 30" (76) 34" (86)
Depth of drum po. - (cm) 12" (30.5) 12" (30.5) 12" (30.5)
Impeller blades 5 5 5
Size of impeller shaft po. - (cm) 2" 2" 2"
Height - Impeller center po. - (cm) 20" (50.8) 20" (50.8) 21" (53)
Impeller RPM 540 h40 540
Number of augers 1 1 1
Main auger diameter po. - (cm) 23" (58) 23" (58) 23" (58)
Upper auger 13"/33 cm dia. - - -
Drive chain - main auger 80 80 80
0il bath sealed gear box Std. Std. Std.
Chute rota- Manual - - -
tion mechanism  |Hydraulic (motor) Std. Std. Std.
Number of shear bolts 2 2 2
Hitch category 2 2 2
Balanced impeller Std. Std. Std.
Balanced auger Std. Std. Std.
Drum rotation for hydraulic motor Std. Std. Std.
1000 to 540 RPM reducer Opt. Opt. Opt.
Scraper Standard steel - not rev. - - -
blades Standard steel - rev. Std. Std. Std.
Carbon steel 1/2" x 3" - - -
Carbon steel 1/2" x 4" Opt. Opt. Opt.
Carbon steel 1/2" x 6" Opt. Opt. Opt.
Tivar Opt. Opt. Opt.
Stainless steel 1/2" x 3" - - -
Stainless steel 1/2" x 4" Opt. Opt. Opt.
Adjustable Standard steel Std. Std. Std.
skid shoes Carbon steel Opt. Opt. Opt.
Stainless steel Opt. Opt. Opt.
Full flight auger (industrial) Opt. Opt. Opt.
Chute regular Opt. Opt. Opt.
semi-industrial Opt. Opt. Opt.
quick attach indust. Opt. Opt. Opt.
- extension 24" or 48" Opt. Opt. Opt.
industrial telescopic - - -
Deflector manual Opt. Opt. Opt.
hydraulic Opt. Opt. Opt.
Bearing | ductile iron casting Std. Std. Std.
Lateral blades Opt. Opt. Opt.
P.T.0. (standard) No. 8 No. 8 No. 8
P.T.0. (optional) No. 9 No. 9 No. 9
Weight Ibs - kg 1650 (748) 1725 (781) 1880 (855)
Ibs - kg 1800 (816) 1875 (848) 2030 (922)

Desi?n and specifications subject to change without notice.

Shaded lines apply only to models with rotary drum (TRC).

-20-




SNOWBLOWER P-920 P-920-98

170-03891R3




SNOWBLOWER P-920 P-920-98 (cont'd)

REF.

OCONOOOPL,WN ==

AADDDALARADPNWWWWWWWWWWWWWNNRNNNNMNNMRNRNNN=S - 0 s o s
NOGOBRWON_,OOONNOTRRWWWNOOONOTRARWN_OOOONDTNWN=O

PART #

140-00812
140-00832
319-38325
140-10761
302-46550
110-04531
8112
140-03361
302-46610
9462
300-44310
8220

9307

Std.

9428
140-05493
110-15214
160-06901
9269
9225-EG
9475
110-15213
300-46400
110-15421
6467
110-18251
110-18261
300-54460
300-34340
150-03911
110-18241
160-07311
Std.
300-40310
110-04521
190-00431
26A80
59-80
120-02796
120-02816
150-00332
9287
160-06511
110-010562
110-01063
110-01071
9688
150-05961
110-10564
300-38250
300-38310
376-44000
346-45000

DESCRIPTION

Reversible scraper blade 1/2" x 4" x 842" Ig c.oviiiiiiiiiiiiiiiins
Reversible scraper blade 1/2" x 4" X 907%2" 1g «evviiiviiiiiiiiiiiiiieens
Plow bolt 7/16" x 13" Ig + nut & lock washer ......................ooois
Back Plate ...c.veiiieii e
Bolt 3/4" NF x 5 1/2" Ig +nylon locknut..........coooiiiiiiiiiiiiiins
Skid shoe (right SIde) «.vviueiiiiiii e
LOCK PN T/ e
Skid Sh0ES 10CK .vieiie
Bolt 3/4" NF x 6 1/2" Ig + nylon lock nut ...
S el Te [ 31U o] o Lo ] A PP PP
Bolt 5/8" NC x 1 1/2" Ig +lock washer + 6 flat washers ...............
StOrage SUPPOIT PiN cueueeiieiiieii et e e e e e e e eees
GBAI DOX it e
Hitch pin clip B/8 2" e e
Adjustment plate for gear box + 4 nuts 1/2" NC .....cooeviiiiiiiinninnnns
3-POiINts SIde Dar ...
Right lower hitCh ..o
Aluminium-bronze bushing 1 3/4" i.d. x 2" 0.d. x 1/2" 1g ...cecvvvnrnnnns
Pin category 2 (1 1/8" diameter) ...o.vvvieiiieiiiiiiii e
P.T.O. Shaft T8O ...
P.T.0. shaft TOO ... e
Left lower hitCh ...
Bolt 3/4" NC x 3" Ig + nylon lock nut ..o
Upper hitCh ...
Splined adaptor 13 "-20 (welded) ......ocooiiniiiiiis
Auger drive shaft 34 7/16" Ig overall (includes no. 23 and 27) ........
Auger drive shaft 37 7/16" Ig overall (includes no. 23 and 27) ........
Bolt 1 1/4" NC x 4" Ig + nylon lock nut ........cooiiiiiiiiiiins
Bolt 5/16" NC x 2" Ig grade 5 + nylon lock nut ........c.ccocviiiiinnnen.
Bushing 5/16" i.d. x 1" o.d. x %" Ig (welded) .........ccocviiiinininnans
Sprocket #80 + shearplate (includes no. 17 & 29) ...ccovvvviiviniinnnen.
Aluminium-bronze bushing 1 1/2" i.d. x 1 7/8" o.d. x 1 1/4" Ig .......
Grease fitting % "-28 straight ........cooiiiiiiii

Bolt 1/2" NC x 1 1/2" Ig + nylon locknut (thin) & flat washer 7/16"

Skid shoe (left Side) .....euieieieiii e
Chain #80 x 79" I1g (79 liNKS) ...iuieiii e
Connecting lINk #80 ..o
OFfset lINK #BO .enenieie e
Frame P-920 ... e
Frame P-920-98 ...
Idler CleVIS PN ...
Idler sprocket #80 (STEEI) ..ouvvviiriiriiii i e
Spacer 3/4" i.d. x 1 1/4 0.d. X 3/4" Ig eeeieiiieiiiiiee e
o | 1= PP
Threaded rod for idler adjustment + nut 7/16" NC .........ccciinennnn.
Threaded tube for idler adjustment .........ccooviiiiiiiiiiiineeees
COMPrESSION SPIING «uvuetietiettit ettt e eaeeareneees
Pin category 2 (1" diameter) (top link) .....ccooiiiiiiiiiis
Chain gQUArd ... ..
Bolt 7/16" NC x 1" Ig + nylon locknut .........cocieiiiiiiiiiiiiiiieens
Bolt 7/16" NC x 1%" Ig + two-way locknut .........ccooviviiiniinnnnans
Flat washer 5/8" ...
Nylon locknut 5/8" NC thin .......cooiiiiiiii s

QTY
0
@

o o
N N
@ @
d a

B e N T AN, NN, O, NN, NDWO, =

I Y N o'« JIEE S \ QNN

= a2 AN, NN -,

o
©
L2 N AN N, =2, NN =N WO -

[ Y N0 s JE QUG (R G

S AN, A NN ==



SNOWBLOWER P-920 P-920-98 (cont'd)

REF. PART # DESCRIPTION O.Tog
OI')

o O

N N

o O

o a

48 Std. RO PIN B/ T8 X 2™ Ig eenieitit ettt e e e e e e 4 4
49 8374 Adjustable clamp fastener (Welded) .......oviiiiiiii e 1T 1
50 110-21001 Side shaft guard for P-920 ... 1 -
50 110-27621 Side shaft guard for P-920-98 ... -1
51 130-01382 Inside guard (Welded) ... e 1 1
52 300-36250 Bolt 3/8" NC x 1" Ig + nylon lock nut & flat washer .........cccoeiiiiiiiiiiiieee, 4 4
53 8925 Inside guard (DOIEA) ..uuuuieiii e 1 1
54 140-03441 Brace 3/8" X 2 1/2" X B8 T/ 4 o 1 1
55 300-38280 Bolt 7/16" NC x 1 1/4" Ig + nylon locknut ........coiiiiiiiiii s 4 4
56 130-02111 =Y =Y o3 o T P 1 1
57 302-46580 Bolt 3/4" NF x 6" Ig 4+ NyIon IOCKNUL ... ..eniiiiii e aeeens 2 2
58 110-12541 Hinged P.T.O. Shroud ........ouiii e 1 1
59 300-40325 Bolt 2" NC x 1 3/4" Ig + nylon locknut & flat washer 7/16" .........cccoiiiiiiiiiiiiinns 8 8
60 300-32310 Bolt 1/4" NC x 1 1/2" Ig 4 nylon locknUt .......cooiiiii e 2 2
61 110-15201 i Lo =TT o] o o 1T 1
62 9285 Square Key 1/2" X T/2™ X 4" 1g e 1 1
63 Std. Grease fitting 1/4" - 28 90 d@g. ..uiuiiiiiiii i 2 2
64 300-44310 Impeller cap screw 5/8" x 1 1/2" Ig (ass. with lock-tite 242) + lock washer ............. 1T 1
65 110-04743 IMpeller 30" @ 5 Dlades ..uiieii i e 1T 1
66 UCFD208-24 Bearing 11/2" + flange + 2 straight grease fitting .........c.cooviiiiiiiiiiiiiiiees 3 3
67 FD208 Flange for 2 grease fitting ....cououiiiiii i e 3 3
68 uC208-24 Bearing 1 2 oo e 3 3
69 9281 SProCKET BOASBO T 1 2 B ettt ittt ettt et et e e aaas 1 1
70 110-02061 AUGET P-0 20 i e 1 -
70 110-05171 AUTGET P-920-08 ... e -1
71 Std. LiNCh PN T/4" X 1 B A e e s 3 3
72 300-40310 Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer ..............oooiiiiiiiiinineennn, 2 2
73 110-01341 Retaining Bracket ... e 1T 1
74 300-38400 Bolt 7/16" NC x 3" Ig + nylon I0CKNUT .....coniiiiii e 2 2
75 8149 U-shaped UHMW approx 14" interior dia. ....ccoevieiieieiiiei i e neeiee e eneeeenenes 17 1
76 MLH 315 "Orbit" hydraulic motor + cushion valve ..........ocoiiiii i e opt. opt.
77 8369 "Key" for hydraulic MOtOr ... e opt. opt.
78 140-09571 Spacer 1/8" x 1" x 3 1/4" Ig for hydraulic MOtor .........ccieiiiiiiiiiii s 2 2
79 336-38000 N T G PP 4 4
80 110-20811 [ AV | = U] T 5'9 o) o =YW o o Yo 1 1
81 300-38310 Bolt 7/16" NC x 1 1/2" Ig + nylon locknut & flat washer .............ccooiiiiiiiiins 4 4
82 300-36250 Bolt 3/8" NC x 1" Ig + lock washer ..o 4 4
83 323-36160 Hexagonal socket set screw 3/8" NC X 3/8" g «.oviviviiiiiiiiiiieieeeee e 2 2
84 110-04182 £ o o T 4= A N == o e 1 1
85 300-32220 Bolt 1/4" NC x 3/4" Ig + lock washer ..., 1 1
86 300-38280 Bolt 7/16" NC x 1 1/4" Ig +nylon locknut & flat washer ..............ccooiiiiiiiiiins 2 2
87 130-29491 LC T E- T o PP 1 1
88 300-38250 Bolt 7/16" NC x 1" Ig + nylon locknut & flat washer 3/8" .......ccooiiiiiiiiiieene, 3 3
89 150-12741 FlIat WasSher . ... 4 4

-23-



SNOWBLOWER P-920TRC P-920TRC-98

170-03901R3

-24-



SNOWBLOWER P-920TRC P-920TRC-98 (cont'd)

REF. PART # DESCRIPTION

(@]
|
<

— P-920TRC
P-920TRC-98

1 140-00812 Reversible scraper blade 1/2" X 4" X 84 72" Ig ceuiuiiiiiiii s
1 140-00832 Reversible scraper blade 1/2" x 4" X 9072" Ig ceviuiiiiii s -1
2 319-38325 Plow bolt 7/16" NC x 1%" Ig + nut & lock washer.............coiiiiiiiii s 9 9
3 300-40310 Bolt 1/2" NC x 1 1/2" Ig + nylon locknut (thin) & flat washer 7/16" ....................... 4 4
4 160-07311 Aluminium-bronze bushing 1 1/2" i.d. x 1 7/8" 0.d. x 1T 1/4" Ig «eviviriiiiiiiiieeene, 1 1
5 110-04531 Skid Shoe (Fght SIAE) ..uuiee i e e 1 1
6 9435 U-shaped UHMW 3/8" X 7/8" X 97" Ig uueieiiiiiieiee e 1 1
7 8112 (o Yo QN o1 o T 12 TP PPN 2 2
8 140-03361 SKid SNOES [0CK . nniiii e 2 2
9 302-46610 Bolt 3/4" NF x 6 1/2" Ig + nylon 10CK NUT ...c.oniiiiiiii s 2 2
10 140-03441 Brace 3/8" X 2 172" X B8 T/ e 1 1
11 300-38280 Bolt 7/16" NC x 1 1/4" Ig + nylon locknuUt .......ocoiiiiiiiiii s 4 4
12 9428 Adjustment plate for gear box + 4 nuts 72" NC ... 1 1
13 110-12613 Rotary drum 30" @ X 12" depth ....oeieiniiii 1 1
14 300-46340 Bolt 3/4" NC x 2" Ig + nylon 10Ck NUT ....couiniii s 8 8
15 300-44310 Bolt 5/8" NC x 1 1/2" Ig + 10Ck WaSher ........ccouiuiiiiiiiiii e 8 8
16 Std. HItCh Pin Clip B/ 32 et eeas 1 1
17 8220 10T - To - IEUT o] oTo] o o1 [ o NPT 1 1
18 9462 1 (oY To [T 1U ] o o Yo ] o AP 1 1
19 110-01682 (LT Tl o Yo a1 U] o] o o] o AP 1 1
20 9432 UHMW flat washer 3/16" x 8 7/8" i.d. X 12" 0.d. ..oeiiiiiiiiiii e 1 1
21 9307 (G LT T o Yo )t PP 1 1
22 140-05472 B-POINTS SIAE DA .. 2 2
23 110-15214 Right owWer RitCh ... e eeae 1 1
24 302-46580 Bolt 3/4" NF x 6" Ig 4+ nylon loCK NUL ....ouieii e 2 2
25 9269 Pin category 2 (1 1/8" di@meter) .....ouiuiiieiiii e 2 2
26 9225-EG P.T 0. Shaft T8O .. ettt a e 1 1
26 9475 P.T. 0. Shaft TOO ..t et et e et e e e e e ee e opt. opt.
27 110-15213 Left JoWer NItCh ..o e 1 1
28 300-46400 Bolt 3/4" NC x 3" Ig + nylon 10Ck NUT ....coviniii s 4 4
29 110-15311 1017 o 1= gl o1 o] o H PP PP 1 1
30 300-54460 Bolt 1 1/4" NC x 4" Ig + nylon 1oCk NUT ..o s 1 1
31 6467 Splined adaptor 1 %" - 20 splines (welded) ..o 1 1
32 110-18251 Auger drive shaft 34 7/16" Ig overall (includes no. 31 and 34) .......coooieiiiiiiiiiinns 1 -
32 110-18261 Auger drive shaft 37 7/16" Ig overall (includes no. 31 and 34) .......coooieiiiiiiiiiinns -1
33 300-34340 Bolt 5/16" NC x 2" Ig grade 5 + nylon locknut .........coiiiiiiiiii e 1 1
34 150-03911 Bushing 5/16" i.d. x 1" 0.d. x 3/4" Ig (welded) ........c..coeiiriiiiiiii e 2 2
35 110-18241 Sprocket #80 + shearplate (includes No. 36 & 105) ....ocviiiiiiiiiiiiii s 1 1
36 160-06901 Aluminium-bronze bushing 1 3/4" i.d. x 2" 0.d. X 1/2" g «eiviviiiiiiiiiii s 1 1
37 Std. Grease fitting 1/4"-28 Straight ....ooeieii e 9 9
38 140-10761 BacCk Plate .. 3 3
39 110-04521 Skid SO (I6Ft SIAE) . enninieieit e 1 1
40 190-00431 Chain #80 X 79" Ig (79 lINKS) ...uuee e eeas 1 1
40 26A80 Connecting lINK #BO ....u v e 1 1
40 59-80 OFFSEt INK #B0 . e e 1 1
41 120-02855 Frame P-O20TRC ...ttt ettt 1 -
41 120-02835 Frame P-920-98TRC ....uiuiitii ittt -1
42 150-00332 To [T e LAY E 3 oo E TP 1 1
43 9287 Idler SProcket #8O ... 2 2
44 160-06511 Spacer 3/4" i.d. X T 1/4" 0.d. X /4" Ig cneniniiii e 2 2
45 110-01052 1 | =Y PP 1 1



SNOWBLOWER P-920TRC P-920TRC-98 (cont'd)

REF.

46
47
48
49
50
51
52
53
54
55
56
57
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95

PART #

110-01063
110-01071
9473
150-05961
110-10564
300-38250
300-38310
376-40000
346-45000
Std.

8374
110-21011
110-28071
130-01382
300-36250
8925
130-02111
300-32310
110-15201
302-46550
300-40325
110-12541
9285

Std.
300-44310
110-04743
110-02061
110-05171
UCFD208-24
FD208
uC208-24
9281
130-29521
MLH-315
110-18441
300-36250
300-38310
8369
323-36160
300-32220
110-04721
300-38330
130-08471
150-01542
160-03952
150-02561
130-29471
300-40280
Std.
300-40310
110-01341
300-38400

DESCRIPTION QT

Threaded rod for idler adjustment + nut 7/16" NC ..o
Threaded tube for idler adjustment ...... ..o
Compression spring (BIack) ...
Pin category 2 (1" diameter) (top link) ....ooeieiiiii s
(O F- 11 I TU - 1o PP
Bolt 7/16" NC x 1" Ig 4+ nylon [0CK NUT ....eeiiii e
Bolt 7/16" NC x 1 1/2" Ig + two-way locknut ........cociiiiiiiiiiii e
Flat Washer B/ 8 ... e
Nylon locknut 5/8™ NC thin ... e
RO PIN B/ T8 X 2™ Ig ceniniiit ettt e e e e e e
Adjustable clamp fastener (welded) .......co.ouiiiiiiiiiii s
Side shaft guard for P-920TRC .....uiiiiiiii e e as
Side shaft guard for P-920TRC-98 ... ...t aeaens
Inside guard (Welded) .......cuiuiniii s
Bolt 3/8" NC x 1" Ig + nylon locknut & flat washer ............cooiiiiiiiiiies
Inside guard (DOIed) ...
[ [T o1 o] GO
Bolt 1/4" x 1 1/2" Ig 4+ nylon loCkNUL ..o e
| (o F Y= I U T o] o Yo ] o AP
Bolt 3/4" NF x 5 1/2" Ig + nylon locknut..........ooiiiiiiii s
Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat washer 7/16" ........cocovviiiiiiiiiinnnn.
Hinged P.T.O. Shroud ... e
Square Key T/2" X /2" X A" Ig cueiei i e
Grease fitting 1/4" - 28 90 d@g. ..uiuiiiiiii e
Impeller cap screw 5/8" NC x 17%" Ig (ass. with lock-tite 242) + lock washer...........
Impeller 30" @ 5 blades .. .uouieieiii e
AUGET P-O 20 i aas
AUGET P-920-08 ..o aas
Bearing 11/2" + flange + 2 straight grease fitting ..........cooviiiiiiiiiiiiiiis
Flange for 2 grease fitting ....coeoeiiiiii i e
Bearing 1 2 e e
SProCket BOA S0 T T 2 B et ettt a s
Stop block for drum lock (welded on drum) ...
Hydraulic motor "Orbit" ... e op
"Orbit" motor support + 4 nut 7/16" NC ...
Bolt 3/8" x 1" Ig + 10Ck WaSher ........oiiiii e
Bolt 7/16" NC x 1 1/2" Ig + nylon locknut & flat washer ..............cooiiiiiiiiiins
Key for "Orbit" MOtOr ... e op
Hexagonal socket set screw 3/8" NC X 3/8" Ig ..coininiiiiiiiiiii
Bolt 1/4" NC x 3/4" Ig + lock Washer ........cciiiiiiiiii e
SProCket O tEETN ... e
Bolt 7/16" NC x 1 3/4" Ig (full length thread) + lock nut .........ccooiiiiiiiiiiii,
LAY =T = PPN
Latch pin - drum TOCK ... e
Body - drum lock (welded on frame) .........coiiiiiiii i
4T PP
Guard for riNg gear SEGMENT ......uiuiiit ittt et e et e e e eaeeees
Bolt 1/2" NC x 1 1/4" Ig + nylon locknut + flat washer................coooiiiiins
Lynch pin 1/4" X T 3/4" 1g et aas
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer ..........ccccooiiiiiiiiiiininen,
Retaining BraCcket .......o.oe i e
Bolt 7/16" NC x 3" Ig + nylon Ioczzlénut ................................................................

N_2NWR 2o NRTF 00T = 2 WWwWw

8<

- h = AN = = o = o P-920TRC-9

2 O N, 2 0O0ON_2N_, =2 DA

N_2NWR 2o N TF 00T = 2 Www =



SNOWBLOWER P-920TRC P-920TRC-98 (cont'd)

REF.

96
97
98
99
100
101
102
103
104
105

PART #

8149
110-04182
300-38280
140-09571
336-38000
110-20811
130-29491

9688
300-38250
150-12741

DESCRIPTION

U-shaped UHMW approx. 14" interior dia. ......ovieiiiiiiiiiii i s neeaeas
SPrOCKET O 100t .o e
Bolt 7/16" NC x 1 1/4" Ig + nylon locknut & flat washer ............coooiiiiiiiiiiinn,
Spacer 1/8" x 1" x 3 1/4" Ig for "Orbit" mMotor .....ccovviiiiii s
T B T
Hydraulic MOtOr SUPPOIT ...t ettt e e e e e e e e aes

Guard ........

COMPIESSION SPIING 1.ttt ettt et ettt et e e a e e e e ettt et e neereeaaeaeaaaneeanans
Bolt 7/16" NC x 1" Ig + nylon locknut & flat washer 3/8" .......cccoiviiiiiiiiiiiiiiienns

Flat washer

-27-

o
|
<

©w—=—==5HNN-= —-p9g20TRC

©w = = =B NN = =PpP9g20TRC-98




SNOWBLOWER P-98134

170-04231R2




SNOWBLOWER P-98134 (suite)

REF. PART # DESCRIPTION QTY
1 140-00832 Reversible scraper blade 1/2" X 4" X 90 T/2" 1g .ouiuiiiiiiii e 1
2 319-38325 Plow bolt 7/16" NC x 1%" Ig 4+ nut & lock washer...........cocoiiiiiiiie 9
3 140-10761 12 =T S o1 = 1 = 3
4 302-46550 Bolt 3/4" NF x 5 1/2" Ig + NYlon I0CKNUL . ..cniiiiiii e 2
5 110-04531 Skid ShOe (FGNT SIAE) . nnieiiei et e e e e e 1
6 8112 o Tod 1 o 11 T 1 PO 2
7 140-03361 SKid SN0ES I0CK . eniiiiiiieie e 2
8 302-46610 Bolt 3/4" NF x 6 1/2" Ig + Nylon I0CKNUL . ..cuinieiiiie e 2
9 9462 (o] To [T U] o] o Yo ] o APPSR PPT 1

10 300-44310 Bolt 5/8" NC x 1 1/2" Ig + lock washer ... e 8
11 8220 S oY Te LI U] o] o L] il o 11 o HPA N PPN 1
12 9307 LG 1= -l oo PP 1
13 Std. HItCh Pin Clip B/ 32 ettt e 1
14 9428 Adjustment plate for gear box + 4 nuts 1/2" NC ..o 1
15 140-05592 B B o Yo T oY =T =1 T [T o Y- | 2
16 110-15214 RIGNT IOWET NITCN ettt e e e aeeee s 1
17 160-06901 Aluminium-bronze bushing 1 3/4" i.d. X 2" 0.d. X 1/2" 1g «eieiiiiiiiiiii e 1
18 9269 Pin category 2 (1 1/8" di@meter) .....uiuiiiiiiii e 2
19 9225 L O] o - A 1O PP 1
20 110-15213 Left oOWEr NItCR .o e 1
21 300-46400 Bolt 3/4" NC x 3" Ig + Nylon I0CKNUL ... 4
22 110-15421 (0] T o 1= gl o1 {o] o H PPN 1
23 6467 Splined adaptor 134 "-20 (Welded) ...couiriiiiiiii e e e 1
24 110-18261 Auger drive shaft 37 3/16" Ig overall (including no. 23 and 27) .....ccooviviiiiiiiiiiiiineenes 1
25 300-54460 Bolt 1 1/4" NC x 4" Ig + nylon 1oCkNUT ... e 1
26 300-34340 Bolt 5/16" NC x 2" Ig grade 5 + nylon IoCknNUt .......couiiiiiiiiii e 1
27 150-03911 Bushing 5/16" i.d. x 1" 0.d. x %" Ig (welded) ..........cocviiiiiiiiiiii . 2
28 110-18241 Sprocket #80 + shearplate (includes N0. 17 & 29) .oiviiiiiiiiiii e 1
29 160-07311 Aluminium-bronze bushing 1%" i.d. x 1 7/8" 0.d. X 1T 1/4" Ig eeiviiiiriiiiiiiiii e 1
30 Std. Grease fitting % "-28 Straight ... 8
31 300-40310 Bolt 1/2" NC x 1 1/2" Ig + nylon locknut thin & flat washer 7/16" ..........coccoiviiiiiiiiniiiinceins 4
32 110-04521 Skid Shoe (1€t SIA@) . .ueuinieiei e 1
33 190-00431 Chain No. 80 X 79" Ig (79 IINKS) ..unuii e eeeas 1
33 26A80 Connecting lINK NO. B0 . e 1
33 59-80 OFfset lINK NO. 8O oo e 1
34 120-05801 Frame P-O8 1 34 i s 1
35 150-00332 [ | T=T ot LAV - o [ o PPN 1
36 9287 Idler sprocket #80 (STEEI) ....ueneieii i 2
37 160-06511 Spacer 3/4" i.d. X T 1/4" 0.d. X /4" Ig wneniiii e 2
38 110-01052 Lo T PP 1
39 110-01063 Threaded rod for idler adjustment + nut 7/16" NC ... ..o 1
40 110-01071 Threaded rtube for idler adjustment ... ..o 1
41 9688 (00T 00T oY LT T T To] =Y o T4 o T P PP PP PPRP 1
42 150-05961 Pin category 2 (1" diameter) (top liNK) ..o e 1
43 110-10564 (040 T-T1 o e [UE: 1 o [ PPN 1
44 300-38250 Bolt 7/16" NC X 1" Ig + Nylon I0CKNUT .. ..eeinii e eeas 2
45 300-38310 Bolt 7/16" NC x 172" Ig + two-way [0CKNUL .......oeiiii e 4
46 376-44000 RONEIlE Plate B/ 8 e it 1
47 346-45000 Flat washer 5/8" NC Thin ...ttt e e eenes 1
48 Std. ROI PIN B/ T8 X 2 Ig euininiiit ittt ettt ettt e e e e e 2
49 8375 Adjustable clamp fastener (Welded) .......o.iiiiieiiii e 1
50 110-32671 Side Shaft QUAI ...ee 1
51 130-53791 Inside guard (Welded) ... e 1
52 300-36250 Bolt 3/8" NC x 1" Ig + nylon locknut & flat washer ... 4
53 8925 INSide gUArd (DOIEA) ..uuieii e e 1
54 140-03561 Brace 3/8" X 2 T/2" X 42 T/ A" Ig cureieiei e 1
55 300-38280 Bolt 7/16" NC x 1 1/4" Ig + nylon locknut .......coiiiii e 4
56 130-05911 (D=1 1 1=Y o) o ] PP 1



SNOWBLOWER P-98134 (suite)

REF.

57
58
59
60
61

62
63
64
65
66
67
68
69
70
71

72
73
74
75
76
77
78
79
80
81

82
83
84
85
86
87
88
89

PART #

302-46580
110-12541
300-40325
300-32310
110-15201
9285

Std.
300-44310
110-32482
UCFD208-24
FD208
UC208-24
9281
110-05171
Std.
300-40310
110-01341
300-38400
8149

MLH 315
8369
140-09571
336-38000
110-20811
300-38310
300-36250
323-36160
110-04182
300-32220
300-38280
130-29491
300-38250
150-12741

DESCRIPTION
Bolt 3/4" NF x 6" Ig + nylon locknut

HINGEd PTO SIIoUd ... ettt e et e e e aans

Bolt 1/2" NC x 1%" Ig + nylon locknut & flat washer 7/16"
Bolt 1/4" NC x 1 1/2" Ig + nylon locknut ......................
HOSES SUPPOIt vt e
Key 1/2" X T/2" X 4" 1g e
Grease fitting 1/4" - 28 90 deg. ....covvviiiiiiiiiiiiieiieeeae

Bolt 5/8" NC x 1%" Ig (ass. with lock-tite 242) + lock washer ...........c.ccoooiiiiiiiiiiinnens

Impeller 34" @ 6 blades ......ccvvvviiiiiiiiic s
Bearing 172" + flange + 2 straight grease fitting
Flange for 2 grease fitting .......ccoovviiiiiiiiiies
Bearing 172"
Sprocket BOAB0 T 172" @ woviriiiiiiiiiiiiiee e
AUGET e
Lynch pin 1/4" x 1 3/4" e
Bolt 1/2" NC x 1 1/2" Ig. + nylon locknut & flat washer .
Retainingbracket .......ccoovviiiiiii
Bolt 7/16" NC x 3" Ig. + nylon locknut
U-shaped UHMW approx. 14" interior diameter ...............
"Orbit" hydraulic motor + cushion valve ........................
Key for hydraulic motor........coevviiiiiiiic e
Spacer 1/8" x 1" x 3 1/4" Ig for hydraulic motor ............
Nut 7/16" NC
Hydraulic motor SUPPOrt ......ccvvviiiiiiiccc e
Bolt 7/16" NC x 1 1/2" Ig + nylon locknut & flat washer
Bolt 3/8" NC x 1" Ig + lock washer ...........cccoeviiiiiiinens
Hexagonal socket set screw 3/8" NC x 3/8" Ig
Sprocket 9 teeth
Bolt 1/4" NC x 3/4" Ig + lock washer .................coeenene.
Bolt 7/16" NC x 1 1/4" Ig +nylon locknut & flat washer .
Hydraulic motor guard
Bolt 7/16" NC x 1" Ig + nylon locknut & flat washer 3/8"
Flat washer

-30-

= N_N W2, 0W0WW=_L=2 N2 N=N

AW=_N=2NADM-



SNOWBLOWER P-98134TRC

170-04241R2

@—s"

@ ® /

N A NA
' >0 \
Y

-31-



SNOWBLOWER P-98134TRC (suite)

REF. PART # DESCRIPTION QTY
1 140-00832 Reversible scraper blade 1/2" x 4™ X 90 1/2" 19 ceuiuiuiiii e 1
2 125-00717 Plow bolt 7/16" NC x 1% " Ig + nut & lock washer...........ccoiiiiiiii e 9
3 300-40310 Bolt 1/2" NC x 1 1/2" Ig + nylon locknut mince & flat washer 7/16" .........ccoovviiiiiiiiiiiniinnnns 4
4 160-07311 Aluminium-bronze bushing 1 1/2" i.d. x 1 7/8" 0.d. X 1 1/4" Ig «eeiviiiiiiiiiiiiieene 1
5 110-04531 ] T I] T T e | o A= o 1= 1
6 9430 U-shaped UHMW 3/8" X 7/8" X 109 T/4" Ig «eueeiiiii et 1
7 8112 o Tod [ o 11 T 1Y PP 2
8 140-03361 SKid Sh0ES I0CK . cniiiiiiei e 2
9 302-46610 Bolt 3/4" NF x 6 1/2" Ig + Nylon I0CKNUL . ..cuinieiiiii e 2

10 140-03561 Brace 3/8" X 2 1/2" X A2 T/ A" g e 1
11 300-38280 Bolt 7/16" NC x 1 1/4" Ig + nylon IoCKNUL .....cuiniiiiiie e 4
12 9428 Adjustment plate for gear box + 6 nNuUts 72" NC ......oeiriiiiiiiii e 1
13 110-31871 Rotary drum 34" @ X 12" depth .oueieiiiiii i e e 1
14 300-46340 Bolt 3/4" NC X 2" Ig + Nylon ToCKNUL ...ceeeieii e 8
15 300-44310 Bolt 5/8" NC X 1 1/2" Ig + 10CKk WaSher ......cuiuiniriiiiie e 8
16 Std. HitCh PN Clip B/ 32 e ettt 1
17 8220 Sy {eTg- T L IE1U] o oL ] 1o NP PSPPI 1
18 9462 100 - Te [-IE-TU] o] o Lo ] o A PP PPR 1
19 110-31951 (L= =Tl o Yo a0 o o 1
20 9432 U-shaped UHMW 3/16" x 8 7/8" i.d. X 12" 0.d. «.iririiiiiiieiiieie e 1
21 9307 LG 1= oo PP 1
22 140-05592 B B o Yo T oY =T =1 T [T o Y- | 2
23 110-15214 RIGNT IOWET NITCN et ettt e e et e eee s 1
24 302-46580 Bolt 3/4" NF X 6" Ig + NyIon I0CKNUL .....eneeiee e eeeas 2
25 9269 Pin category 2 (1 1/8" diamELer) «.uuuuiuiii ittt ae e e 2
26 9225 L 1O I L PP 1
27 110-15213 Left IoOWEr NItCR .o e 1
28 300-46400 Bolt 3/4" NC x 3" Ig 4 Nylon 1oCKNUT ... ..o e 4
29 110-15531 L0 o3 o 7= S o V1 {1 o T 1
30 300-54460 Bolt T 1/4" NC x 4" Ig 4+ nylon [oCKNUL ..o e 1
31 6467 Splined adaptor 1 3/4" - 20 (Welded) ...uouiniiriii i e 1
32 110-18261 Auger drive shaft 37 3/16" Ig overall (incl. no. 31 and 34) ......coiiiiiiiiiii e 1
33 300-34340 Bolt 5/16" NC grade 5 x 2" Ig + nylon loCknNUt .......coviiiiii s 1
34 150-03911 Bushing 5/16" i.d. x 1" 0.d. X 3/4" Ig (Welded) .......ccoiiriiiiiiiic e 2
35 110-18241 Sprocket #80 + shearplate (including no. 36 & TO05) ..ccoviiiiiiiiiii e 1
36 160-06901 Aluminium-bronze bushing 1 3/4" d.i. x 2" d.€. X 1/2" Ig «eevriiiiiiiiiic e 1
37 Std. Grease fitting 1/4"-28 Straight .....ccvii e 9
38 140-10761 12 =T S o = 1 3
39 110-04521 SKid SO (I€Ft SIAE) ..uennieie it 1
40 190-00431 Chain No. 80 X 79" Ig (79 lINKS) ....veeiei e eeas 1
40 26A80 Connecting liNK NO. B0 ..uiuiiiiiii e ettt et 1
40 59-80 OFfset liNK NO. B0 ..o e 1
41 120-05821 Frame P-98T34ATRC ..ouuiiiiiiiii et ettt et 1
42 150-00332 o 11T o 11V T o1 1
43 9287 [ L T=T =T 0T o Yo = - 2= O 2
44 160-06511 Spacer 3/4" i.d. X 1T 1/4" 0.d. X B/4" g «eneeieiei s 2
45 110-01052 Lo 1= PP 1
46 110-01063 Threaded rod for idler adjustment + nNut 7/16" NC ......ciiiii e 1
47 110-01071 Threaded tube for idler adjuStMENT .......oiiiiiiii e eaaaas 1
48 9473 Compression SPring (BIACK) ... e 1
49 150-05961 Pin category 2 (1" diameter) (top liNK) ..o e 1
50 110-10564 L0 F-11 0 e TU - 1 o PP PP 1
51 300-38250 Bolt 7/16" NC X 1" Ig + NyIon I0CKNUL ...eeeneiiii e eeeas 2
52 300-38310 Bolt 7/16" NC x 1 1/2" Ig + two-way [0CKNUL ......ouiiii e 4
53 376-40000 Flat Washer B/8 ..o s 1
b4 346-45000 Nylon locknut 5/8™ NC thin ... e e e 1



SNOWBLOWER P-98134TRC (suite)

REF. PART # DESCRIPTION QTY
55 Std. ROI PIN B/ T8 X 2 Ig cunieiiie ettt ettt et e e as 4
56 8374 Adjustable clamp fastener (Welded) ..........ooiiiiiiii 1
57 110-32131 Side shaft guard for P-98T34TRC ... .uiiiiiiii ettt ae e eens 1
58 130-53791 GInside guard (DOITEA) .....uieiii i e 1
59 300-36250 Bolt 3/8" NC x 1" Ig + nylon locknut & flat washer ... 4
60 8925 Garde iNtErieur (DOIEA) ... 1
61 130-05911 (D=1 1 1=Y o) o ] PP 1
62 300-32310 Bolt 1/4" x 1 1/2" Ig 4+ nylon [0CKNUT ....oneeii e e 2
63 110-15201 [ (oY I U] o] o Lo ] o AT PP 1
64 302-46520 Bolt 3/4" NF x 5 1/2" Ig + Nylon IoCKNUL ... oot 2
65 300-40325 Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat washer 7/16" .........cc.ciiiiiiiiiiiiii e 8
66 110-12541 HIiNged PTO SNIOUA ....unei ettt ettt aeaes 1
67 9285 KEY /2™ X T/ 2M X A g et ettt eaa 1
68 Std. Grease fitting 1/4"-28 90 dEJ. .. uuuiieiiiiiii i et 2
69 300-44310 Bolt 5/8" NC x 17" Ig (ass. with lock-tite 242) + lock washer .............c.coiiiiiiine. 1
70 110-32482 IMpeller 34" @ 6 Dlades .. ... e 1
71 110-05171 AUGET P-920-08 . eeaa 1
72 UCFD208-24 Bearing 1% " + flange 2 straight grease fitting ..........cccoieiiiiiiiii e 3
73 FD208 Flange for 2 grease fitting ....cocoeiiiiin i e 3
74 uC208-24 Baring T 2 e 3
75 9281 SProCKET BOA SO T T o B ettt ettt 1
76 130-08441 Stop block for drum lock (welded on drum) .......coiiiiiii e 1
77 MLH-315 Hydraulic motor "Orbit" + cushion valve ... opt.
78 110-18441 "Orbit" support motor + 4 nuts 7/16" NC ..o 1
79 300-36250 Bolt 3/8" X 1" Ig + 10CK WaSher .....c.uiuiiii e 4
80 300-38310 Bolt 7/16" NC x 1 1/2" Ig + nylon locknut & flat washer ...........cccooiiiiiiiiiis 4
81 8369 Key for "Orbit" MOTOr ... e opt.
82 323-36160 Hexagonal socket set screw 3/8" NC X 3/8" g .ouuuiiuiniiiiiiiiii e 4
83 300-32220 Bolt 1/4" NC x 3/4" Ig + lock Washer ... 2
84 110-04721 SProCKet O tEETN ... e 1
85 300-38330 Bolt 7/16" NC x 1 3/4" Ig (full length thread) + lock Nut ........ccooiiiiiiiiiie 1
86 130-08471 AT 1] 1] S TP 1
87 150-01542 Latch pin - drum JOCK ... 1
88 160-03952 Body - drum lock (welded on frame) ........coiniiiiiii i 1
89 150-02561 4 o TP 1
90 9688 (06T 00T o LT T To] -] o 4 [T PP 1
91 130-29491 Hydraulic MOtOr QUAd .....c.ouieiie e ettt e aas 1
92 Std. LYNCh Pin T/4M X 1 B/ e 3
93 300-40310 Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer .........c..ccoiiiiiiiie 2
94 110-01341 Retaining BraCket ... ..o e 1
95 300-38400 Bolt 7/16" NC x 3" Ig + Nylon I0CKNUT .. ..eniniiii e eeens 2
96 8149 U-shaped UHMW approx. 14" interior diameter ..........couvuiiiiiniiiiiiiiieie e 1
97 110-04182 SProCKet O tEETN ..veie i 1
98 300-38280 Bolt 7/16" NC x 1 1/4" Ig +nylon locknut & flat washer ............cooiiiiiiiiiie 2
99 140-09571 Spacer 1/8" x 1" x 3 1/4" Ig for hydraulic MOtOr ........cccoiviiiiiiiii e 2

100 336-38000 N U B R N [ PPN 8

101 110-20811 [ AV7e (= TU] Tl 0 Yo} o Ta=U] o] o Yo o AN PP 1

102 300-38250 Bolt 7/16" NC x 1" Ig + nylon locknut & flat washer 3/8" ..o 2

103 150-12741 Flat WaShEr ... e 8

-33-



CHUTE CST-7486

\

/////

\}\ B

w B
N/ \
oo wa',\‘; =

/ @9/0 03::
S Y e
/

g

170-03271



CHUTE CST-7486

REF.

—
QOVWoONOOOGPA~,WN =

_
WnN -

14

—_
o O

PART #

110-04401
8370

8112

Std.

8210

Std.

8145

8146
110-01112
300-32250
140-13071
T-74104
TSB-74104
25TRO8
6004

Std.

DESCRIPTION QTyY
CRULE DaSE ot 1
Chute deflECtOr oot 1
e Tod QN o 11 T 19 2 A 1 PP opt.
Cotter PN T/8" X 1 g teiniiie i e 3
Chute defleCtor Pin .oo.eiii i e e e 1
Cotter pin B5/32" X 2" 1g (2) cuuiiii s opt.
Chute adjusting Fod (1) .oueieeiniiii i e ae e opt.
Chute adjusting tUDE (1) .ovuiiuiiii i opt.
Mounting SUPPOIT Plate . ..eiiei e e 1
Bolt 1/4" NC x 1" 1g. 4+ nylon locknut .........oiiiiii e 2
HOSES MOUNTING Plate .onueei e aens 1
Manual telesSCopIC tUDE ..o s opt.
Hose support for deflector cylinder.......c.oooiiiiiiiiiii e opt.
[V 11T - opt.
Clevis pin 1" X 3 1/8" 1g (2) errieiie e opt.
Hairpin COtter 7/8 " () cuiiiie it e ae s opt.

-35-




SEMI-INDUSTRIAL CHUTE PSI G-7486

-36-

170-03393R1



SEMI-INDUSTRIAL CHUTE PSI G-7486

REF.

—
QOVWoONOOOGPA~,WN =

_ e A
OCOONODOPWN -

20

NN
N —

PART #

110-22503
110-22521
110-22511
140-14041
110-22893
8376
150-05311
378-36500
110-01112
300-32250
140-13071
8112
300-40380
Std.

Std.

8146

8145
T-74104
TSB-74104
25TRO8
6004

Std.

DESCRIPTION

CRULE DaSE ot
Lower chute defleCtor ... e
Upper chute defleCtor ..o e aaeas
(0] o ¥ = o3 1T [ oY P
ACCESS PANE ..ttt e
Adjustable clamp fastener (welded) ......ccviiiiiiiiiii e
Spacer for CONNECTING FOd ....viiii i ae s
LA = 1] o 1= PP
L L0 XTI WY o 1o |
Bolt 1/4" NC x 1" Ig + nylon [0CKNUL ..o
HOSE hOold dOWN e e et ae e
e Tod Qo 11 T 19 2 At 1 PPN
Bolt 1/2" NC x 2 3/4" Ig + nylon lock nut & washer ..........c.cooooiiiiiiiiinnn.
Grease firtting 1/4"-28 straight .......cocouiiiiiiii e
Cotter pin B5/32" X 2" 1g (2) curiiii s
Chute adjusting tUDE (1) .ovuiiuiii i e
Chute adjusting Fod (1) .oueieiniiiii it ae e
Manual telesSCopPIC tUDE ......uiii i s
Hose support for deflector cylinder.......ccoooiiiiiiiiii e
[V 11T -
Clevis pin 1" X 3 1/8" 1g (2) errieiie e
Hairpin COtter 7/8 " () cuiiiie it e ae s

-37-




INDUSTRIAL CHUTE PCG-7486

o,

-38-

170-03413R1



INDUSTRIAL CHUTE PCG-7486

REF.

—
COWONOOTADWN-=

NNMNNNMNMNMNNN_, A A AaaaaaaaA
GOOPWWN—_LOO0OONOOOOPL,WN =

26

NN
0

PART #

110-04441
Std.

8200
110-22961
110-23051
110-22511
110-22521
110-22563
140-14041
Std.
110-22893
8376
150-05311
300-32250
140-13071
110-01112
378-36500
300-40380
Std.

8112

Std.

8146

8145
110-23022
110-23062
T-74104
TSB-74104
25TRO8
6004

Std.

DESCRIPTION QTyY
Chute adaptor with quick attach .......ccoeiiiiiii e 1
HItCh PIn Clip B/ 3 2 ot e 2
Pin for quick attach (adaptor & eXteNnSioN) ......cceviuiiiiiiiiii i 2
EXtENSION 48" PRP-7486 .. vttt ettt et e aanes opt.
EXtENSION 24" PRP-74 862 oottt e e e opt.
[0 o3 7= gle [ 1= o o 1
[0 3V o 1= 1Yo o 1
CRULE DaSE ot 1
[0 o T = o3 1o o T oY NP 2
Cotter PN T/8™ X 1 I tuiniiie i e 1
ACCESS PANE ..ttt e 1
Adjustable clamp fastener (Welded) .......cccoiiiiiiiiiii e

Spacer for CoONNECTIONG FOd . ..uii i e 2
Bolt 1/4" NC x 1" 1g. 4+ nylon locknut .........coiiiiii e 2
HOSES MOUNTING Plate .onueei e aens 1
Mounting SUPPOIT Plate ... e 1
LA T 1= P 2
Bolt 1/2" NC x 2 3/4" Ig + nulon locknut & washer ..........c.cocoiiiiiiiiiiiiiiinene, 2
Grease fitting 1/4"-28 straight ........cocvuiiiiii e 8
o Tod QN o T[T 19 2 A 1 PPN opt.
Cotter pin B5/32" X 2™ Ig (2) terieiie i opt.
Chute adjusting tUDE (1) .ovuiiuiii i e opt.
Chute adjusting Fod (1) .oueieiniiiii it ae e opt.
Access panel for extension PRP-7486 .......cccooviiiiiiiiiii i opt.
Access panel for extension PRP-7486-2.......cccoiiiiiiiiiiii i opt.
Manual telesSCopIC tUDE ..o s opt.
Hose support for deflector cylinder.........ooooiiiiiiiii e opt.
[V 11T - opt.
Clevis pin 1" X 3 1/8" 1g (2) errieiiiie i e opt.
Hairpin COtter 7/8 " () cuiiiie it e ae s opt.

-39-




OPTIONS

170-02841R2




OPTIONS

REF.

OCOONOOPRPWWN = -

NNONNNMNNOMNNNNNNNS & 3 3 3 3 3 3 3 ) 3 e
NOOGPRAPWN—_L,=_00000CO0OONOOAPRPWNN-=0O0

PART #

140-04081
140-04091
319-38325
140-04141
140-04151
110-05511
110-04811
319-38310
130-08321
130-08322
9425
110-21131
190-01331
190-01321
140-03991
140-03981
110-10391
110-10381
319-38370
Std.
130-19521
300-40310
9575
110-12961
9569
9569-1
9475-1
9475-2
140-15041
140-150561
333-40340
319-38325
110-24831
110-24832
110-32871
110-32872
9281
300-38310

oo}
-
FEERS
O O O O v
DESCRIPTION g- °N? gl-" °N? 3 3
daoaadaodaa
Scraper blade (hard. steel, not sharpened, reversible) 1/2" x 4" x84%". 1 1 - - - -
Scraper blade (hard. steel, not sharpened, reversible) 1/2" x 4" x 90%". - - 1 1 1 1
Plow bolt 7/16" NC x 1%" Ig +nut & lock washer ...............ccoiiiiinnnn. 9 9 9
Scraper blade (hardened steel, sharpened, not reversible) 1/2" x 6" x 84%" 1 1 - - - -
Scraper blade (hardened steel, sharpened, not reversible) 1/2" x 6" x 90%" -1 1 11
Carbon steel skid shoe (right side) ........cccoiiiiiiiiii e 1111 11
Carbon steel skid shoe (left side).......covvuiiiiiiiiii s 1T 111 11
Plow bolt 7/16" NC x 1% " Ig + nut & lock washer ..............cccciiiiiiennnnn. 8 8 8 8 8 8
Lateral blade (right Side) ........ouiniiiiniiii e T 11 1 11
Lateral blade (Ieft Side) ...ouvvuiiiiiiii T 1 1 1 11
Full flight spiked auger 23" dia. x 89 5/8" ... 11 - - - -
Full flight spiked auger 23" dia. x 95 5/8" hors tout ..........ccovvviiiiiiiiinnnen. - -1 1 11
Scraper blade, TIVAR not reversible 1" x 5 1/4" x 84 1/2" ...ccccoviiiniinnnn. 1T1 - - - -
Scraper blade, TIVAR not reversible 1" x 5 1/4" x 90 1/2" ...cvviiiiniinnnn. - -1 1 11
TIVAR blade bolting plate 1/4" x 2" x 84 1/2" . iiiiiiiiiiiiiiciieeeans 11 - - - -
TIVAR blade bolting plate 1/4" x 2" x 90 1/2" ..iiiiiiiiiiii s - -1 1 11
TIVAR blade holder 3/8" x 5 1/2" x 84 1/2" .oeiriiiiii e 11 - - - -
TIVAR blade holder 3/8" x 5 1/2" x 90 1/2" i, - -1 1 11
Plow bolt 7/16" NC x 2 1/2" Ig + nut & lock washer ..............c.cooeiinennn. 9 9 9 9 99
Bolt 1/2" NC x 1 1/4" Ig + lock washer ..........cccooiiiiiiiiiiiiiiiiceeee 4 4 4 4 4 4
Mounting plate for speed reducerTO00 t0 540 .....cccviiiiiiiiiiiiiiiiiiieea 1111 11
Bolt 1/2"NC x 1 1/2" Ig + nylon locknut & flat washer (X)............c.ccueuins 4 4 4 4 4 4
Speed reducer 1000@540 "triple chain" ........ccoiiiiiiiiiiiieiieeieeeeeeeeeas 1111 11
Hinged PTO shroud for speed reducer T000@540 ...........ccvevvnvineinnennnnns 1T 111 11
P.T.O. T80, QD 1 3/8" -21 splines, SBI 1 3/4"-20 ...cccooviiiiiiiiiiiiiinnanns 1T 111 11
P.T.O. T80, QD 1 3/4"-20 splines, SBI 1 3/4"-20 ....cccioviiiiiiiiiiiiiiiinanns T 111 11
P.T.O. T90, QD 1 3/8"-21 splines, SBI 1 3/4"-20 ....cccvviiiiiiiiiiiiiiiiinaanns 1T 111 11
P.T.O. T90, QD 1 3/4"-20 splines, SBI 1 3/4"-20 ....cciiiiiiiiiiiiiiiiieiianns T 111 11
Scraper blade (stainless steel, not sharpened, reversible) 1/2" x 4" x 847" T1 - - - -
Scraper blade (stainless steel, not sharpened, reversible) 1/2" x 4" x 907" - -1 1 11
Hexagonal socket set screw 1/2" NC x 2" Ig (inox.) + nut & lock washer opt.opt.opt.opt.opt.opt.
Plow bolt 7/16" NC x 1 3/4" Ig+ nut & lock washer ...............c.cocoeiinennn. 9 9 9 9 99
Stainless steel skid shoe (right side) ........ccoiiiiiiiiii s T 111 11
Stainless steel skid shoe (left side) .....ccvveiiiiiiiiiiii T 11 1 11
Skid shoe with carbide sole (left side) .......ccvveiiiiiiiiiiii 1111 11
Skid shoe with carbide sole (right side) ........c.coieiiiiiiie 1111 11
Sprocket BOABOT T /2 i e 1111 11
Bolt 7/16" NC x 1 11/2" Ig + two way locknut ..........cooeiiiiiiiiiiiiins 4 4 4 4 4 4

-41 -




PT.O. SHAFT #9225-EG & 9569 @

b T a B : 1B 12 n

[51 - {6 | Lmrllh ] t\ ] ] 4 !h J . r'T=nW

%J ;I' - i": Li..{,a , T— 1 (T N &
'

] LR 13 | ¥

.l:."'._' -
L -
T.ow o
20 2] |
REF. PART # DESCRIPTION

or [ 1 9570 Safety shear yoke M10 (2 bolts) 1 3/4" - 20 SPliNES ..cvviieiiiiiiiiiii i
1 9453 Safety shear yoke M12 (2 bolts) 1 3/4" - 20 SPliNES ..eovviriiriieiiii e
2 9208 U-joint + 4 retaining rings + 1 grease fitting .......c.cooiiiiiiiiii s
3 9454 (] =T a1 oo 4 oV PP
4 8110 (€T T T 1 4 4oV PP
5 9214 YOKE fOr INNEI tUDE .ottt e aeea
6 8075 Stopper for iNNEr tUDE ... e
7 9212 FaTaT=T o (U o T PPN
8 9211 L@ U =T i (U] T PP
9 9210-E Stopper fOr OULEr tUDE ...
10 9209 YOKE fOr OULET TUDE L. uiiiitiii it ettt e e e et e e ee e e nenens
11 8363 (070 | F=1 G PPV
11 8364 (070 | F-1 G PPV
12 9455 Yoke with hole 1 3/8"-6 splines + YOKe StOPPer ...c.vviiiiiiiiiiiiin s
12 9463 Yoke with hole 1 3/8"-21 splines + yoke StOPPEr ......cciviuiiiiiiiiiiii e
12 9224 Yoke with hole 13%"-20 splines + yoke StOPPer......cccoeiiiiiiiiiiiiiiii e
13 9456 P.T.O. section, SBI 1 3/4"-20, inner part, with protector .........c.coovvviiiiiniiiiiniiieens
14 9457 P.T.O. section, QD 1 3/8"-6, outer part, with protector ..........c.cooeieiiiiiiiiiiiiiiiienns
14 9457-2 P.T.O. section, QD 1 3/8"-21, outer part, with protector.............ccoiiiiiiiiiiiiiiiens
or [15 9458 Adaptor 13%"-20 splines (2 bolts) (hole 12 Mm) ..coiriiiiiii s
15 9571 Adaptor 13%"-20 splines (2 bolts) (hole 10 MM) ...ooviiniiii e
or [16 9204 Yoke and shearplate (hole T2 Mm) ... e
16 9572 Yoke and shearplate (hole 1O MM) ..o e e e
17 9205 2 - L
18 8071 Gre@se filliNg ...cieieii it
19 9207 Safety shear bolt MT2 X 65 MM ..o e eas
or [19 9207-375 Safety shear bolt M12 x 85 mm diam. 3/8" ... e
19 8218 Safety shear bolt MTO X 60 MM ... e e
20 9459 Bearing ring for inner guard tUbE ...
21 9460 Bearing ring for outer guard tUbe ... ..o
22 8109 ] (0] o7 o 1= SO U PP
10 23 9221 FaT gL Y T o PPN
24 9220 OUTEr SHIEIA ... et
25 9222 Complete ShIeld ... .o
26 9662 Bolt MT16 X 80mMM + TOCK NUL Luniiiitiiii i et e e raaaes
27 8308 Safety ChaIN .

-42-

QTyY
Q
w
0 o0
N ©
19
o o
-1
1 1
2 2
8 8
2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 1
-opt.
1 -
-1
- opt.
1 1
'] -
-1
1 1
-1
1 1
-1
17 17
1 1
'] -
-1
-1
1 1
1 1
6 6
1 1
1 1
1 1
2 2
2 2



PT.0. SHAFT #9475, 9475-1 & 9475-2 aw

E T 2 2 4 B i i Z2 12 n
PR RV AR RN A
o I 'QI‘:II > . 8 -%f o g
%I i i‘: H;& T W 1} PRIV
- -
L™ Wil W1 13 | '
REF. PART # DESCRIPTION QTx
o 1
N NN
> 5 3
1 9476 Safety shear yoke (2 bolts) 1 3/4" - 20 SPlNES ..ovviviiiiiiiiii i T 1 1
2 9477 U-joint + 4 retaining rings + 1 grease fitting ......ccoveviiiiiiiii e 2 2 2
3 9478 (] =T a1 aTe I o oo PPt 8 8 8
4 8110 LC 1T T 1 4 4 [ Ve PP PR 2 2 2
5 9479 YoKe fOr INNEIr tUDE ..v.uieiii e T 1 1
6 9210 £ o o] o =T g 1 i A1 oY - T 1 1
7 9212 NN TUDE et e T 1 1
8 9211 (O 1T =T g U] o 1 OO T 1 1
9 9210 £ o] o] o =T g 1 i A1 o - T 1 1
10 9480 YOKE fOr OULET TUDE ..uiiitie i ettt e ae e e ae e T 1 1
11 8363 (0o 1= G PPt 1 1 -
11 8364 (0o 1= G PPt - -1
12 9481 Yoke with hole 1 3/8"-6 splines + yoke StOpper......covvviiiiiiiiiiiiir e 1 - -
12 9482 Yoke with hole 1 3/8"-21 splines + yOKe& StOPPEr ...ouviieiiiiiiiiiiiiiiieieieeeeenen -1 -
12 9483 Yoke with hole 13%"-20 splines + yOke StOPPer.....cccvvviiiiiiiiiiiiiieiineeeenn - -1
13 9484 P.T.O. section, SBI 1 3/4"-20, inner part, with protector ...........cocovvviiiiiiinninnnnne. T 1 1
14 9485 P.T.O. section, QD 1 3/8"-6, outer part, with protector .........ccccvvviviiiiiiiieneinnnnen 1 - -
14 9485-1 P.T.O. section, QD 1 3/8"-21, outer part, with protector...........c.coovveviiiiiiinnnnne. -1 -
14 9485-2 P.T.O. section, QD 1 3/4"-20, outer part, with protector...........c.coovviviiiiiinnnnnne. - -1
15 9486 Adaptor 13 "-20 splines (2 DOItS) cuviuiiiiiiii e T 1 1
16 9487 Yoke and Shearplate .....c.vvuiieiiiiiii e T 1 1
17 9205 Ball ot 24 24 24
18 8071 (C 1T TN 1 4 4o Ve PP T 1 1
19 9207 Safety shear bolt MT2 X B5mMM ..o e aaeas 1 - -
19 9207-375 Safety shear bolt M12 x 85mm diam 3/8" ... -1 1
20 9459 Bearing ring for inner guard tUDE .........oiiiiiiii e 1T 1 1
21 9460 Bearing ring for outer guard tUbe .........oiiiiiiiii 1T 1 1
22 8109 S 0] o] o 1= 6 6 6
23 9221 [aT oL Y T o PP PP RTPRE T 1 1
24 9220 L@ 10y =Y ] o 111 Lo [ OO T 1 1
25 9222 (030 a'a] o] 11 = J=1 0 11=1 e PSP T 1 1
26 9662 Bolt MT16 X 80mMM + TOCK NUL ..viuiiiitiiiei et eneeeaas 2 2 2
27 8308 Safety ChaIN ..o e 2 2 2



GEAR BOX #9307 (2

REF.

OCoOoONOOOAN -

11

13
14
15
16
17
18
19
20
21
22
24
25

PART #

6314
30209-A
6318
6319
32209-A
6321
6322
6325
6326
9345
6328
6329
6330
6331
6332
6333
6334
6335
30210-A
6338
6339

170-05031.tif

«— OIL LEVEL

DESCRIPTION QTYy

Ol SEAI 52 X 85 X 10 1uiuiiiititiiiit ettt ettt ettt
21T aTe B oo g Lo R VR o U | o R PSPPI
=0 Q0= 1= [0 o PP
12T 1 |V O PP 1
21T aTe B oo g Lo RN T o U o R PP PP
5] 211 0o PP
LG LY 4 L PP
Use SIlICONE CAUIKING . .onviiiei e et e e e e e e e e e e nneeens
Side shaft Z20 (134" - 20 SPINES) . iueutitiiii et e e eaens
=LY = I T
Impeller shaft (2" & 13" - 20 SPHNES) .ouviviniiii e ees
] o] ] Te IRVIVE= 1] o 1= S PP TP
Lock NUE M40 X 1.5 HO Lot et e e eees
{03 1712 T« [ PP
PIUG B/ 8 QS . euiiiiiiiii e
Ol SBAI 45 X 72 X 8 1ottt e e
External Circlip 5O UNI7Z4 3D ..ot et e ae e e eneanenes
LG TY | 4 L PP
5] 211 o T PP PP
21T TaT e Bl efo] o 1o IR T o1 U | o TP
L0701 PP
Ol SBAI BO X 72 X 8 oiiiiiiitii it e

AN N =

S LA AN, ,, WA s aN =



REDUCTION GEAR BOX #9575

REF.

CoNOOOGO O WN =

PART #

9546
6212-2RS
9547
9548
9549-RENOLD
9549
6309-2RS
9550

9551
9552
95563
300-34490
336-34000
9554
95565
9556
9557
9568
95569
9560
9561
9562
300-30220
9563
9564
9565

£ () ()

L

A

H
2 Vradad ANESR

=] i

B

DESCRIPTION QTy

Casing WIth PlUQG .. e et
BeariNg B2 2 .ottt
SAI COVEI (47 X 7)) e e et ettt et e ettt e aas
SProCKet BO-BA26 ... et aeas
Chain 80-3 x 36" Ig (ReNOId) ....cniiii e
Chain 80-3 X 38" Ig euuiuiitiiiii ittt op
Bearing B30 ..o et
INPUL COVEr WIth NOIE ... e e e s
SPIOCKET BO-B AT et
INput shaft 134"-20 SPIINES . .cuuieiii e ees
Oil seal (45xB65x8) TC double lIPS ....uieieieie e eens
BOIt 5/T6" NC X 4 Y Ig ittt ettt e
N U Y A R N [ PP
SUArE KeY T/ 2" X 2 2 s
SPacer (2 - 2 3/8 - 0.588) ..t
INPUT COVEE W/ NOIE e e e e e ees
O-riNG AS-248 .o et
SQUArE KeY B/ 8™ X 2 2 et s
Output shaft 134"-20 SPINES ...cueieiie e aeas
Oil seal (60 x80x10) TC double lIPS .....ouiieieii e
L0 171 a Te IRV Lo o L1 o [P PP PPT
Slotted spring Pin 3/T 6" X /4 ..
BOIt 3/T6" NC X B4 g neninitit ettt ettt et a e e et 1
AT VT T/ 2 NPT e ettt ettt e et ettt e e e anaans
Oil level sight glass /4" NPT ...ttt e e e e aaas
Drain plug /2" NPT ettt a et e

N

A—\ANNAN_\—\N_IN—\SO_\_‘_\AN:-*A_\_INA




CYLINDER 25TRO08

15050

Pl BN
AN
NN
AN

20 1/4"

REF. PART # DESCRIPTION QTY
1 See #RK25TR O-ring T/8M X 2 4 X 2 2 e 2

2 See #RK25TR Back-up 272" 0.d. X 3/T8 @ c.oiriiiiiiiii i e 2

3 See #RK25TR O-ring /168" X 2 /8" X 2 o it 1
4 See #RK25TR O-riNg 1/18" X B/8" X B/ i e 1
5 See #RK25TR O-ring 1/8" X 1 1/8" X T B/8 M tririiit i e e ens 1
6 See #RK25TR Back-up 1 3/8" 0.d. X T/8 M @ ciuiiiiiiiii i e 1
7 See #RK25TR Wiper 1 1/8" i.d. X 1 B5/8" 0.0, ciieiiiiii e 1
8 492401 YOKE (fOr 212" TUDE) cuviii it e 1

9 338-46000 T 1
10 4924-31 LTy o o T 1
11 492028 PiSTON 1O T /8 o 1
12 491668 CYliNAer DoAY 2 2 B et 1
13 492421 Head (fOor 272 TUDE) iuiei e eas 1
14 300-36355 BOolt 3/8" NC X 24" 4 NMUT .ttt et e e e aeaes 1
15 336-36000 I LU G /S B N 8
16 Std. Threaded rod 3/8" NC X 12" Ig ceuiuiuiiie i e 4
17 458599 B (1T e N T 1< TR o T | ISP 1
NI* 8183 T T IR T oo i 1 =1 g 11 T 2
NI* RK25TR Repair kit for cylinder 2% " (includes # 1, 2, 3,4, 5,6, & 7) cvvviiiiiiiiiiiiininnnns. 1

*NI = NOT ILLUSTRATED
-46-



HYDRAULIC MOTOR # MLH-250 & MLH-315

CUSHION VALVE e,
H110

MOTOR  -iao%,

2 d.,
R

REF. PART # DESCRIPTION
8368 St OF SBAIS ittt e 1
11 8369 Key for "Orbit" MOTOr ... e 1



TORQUE CHART

1

TORQUE SPECIFICATION TABLE

Thread UNC and UNF || Grade 2 <:> Grade 5 @ Q @ Grade 8* <Z> @
Bolt size Torque Torque Torque
Pound feet | Newtonmeters| Poundfeet |Newtonmeters| Poundfeet | Newton meters
Inches mm min. max. min. max. min. max. min. max. min. max. min. max.
1/4 6.35 5 6 6.8 8.13 9 11 12.2 14.9 12 15 16.3 30.3
5/16 7.94 10 12 13.6 16.3 17 20.5 23.1 27.8 24 29 325 39.3
3/8 9.53 20 23 27.1 31.2 35 42 475 57.0 45 54 61.0 73.2
7/16 11.11 30 35 40.7 47.4 54 64 73.2 86.8 70 84 949 1139
1/2 12.70 45 52 61.0 70.5 80 96 | 108.5 130.2 110 132 | 149.2 179.0
9/16 14.29 65 75 88.1 101.6 110 132 | 149.2 179.0 160 192 | 217.0 260.4
5/8 15.88 95 105 | 128.7 142.3 150 180 | 203.4 244.1 220 264 | 298.3 358.0
3/4 19.05 150 185 | 203.3 250.7 270 324 | 366.1 439.3 380 456 | 515.3 618.3
7/8 22.23 160 200 | 216.8 271.0 400 480 | 542.4 650.9 600 720 | 8136 976.3
1 25.40 250 300 | 338.8 406.5 580 696 | 786.5 943.8 900 1080 | 1220.4 1464.5
11/8 25.58 - - - - 800 880 | 1084.8 1193.3 1280 1440 | 1735.7 1952.6
11/4 31.75 - - - - 1120 1240 | 1518.7 1681.4 1820 2000 | 24679 2712.0
13/8 34.93 - - - - 1460 1680 | 1979.8 2278.1 2380 2720 | 3227.3 3688.3
11/2 38.10 - - - - 1940 2200 | 2630.6 2983.2 3160 3560 | 4285.0 4827.4
* Thick nuts must be used with grade 8 bolts.
__ ||cradear (O (& Grade 7T (7) Grade 8T (i)
— E
§ E g % Torque Torque Torque
. e
» B3| E &9 Pound feet | Newtonmeters| Poundfeet |Newtonmeters| Poundfeet | Newtonmeters
min. max. min. max. min. max. min. max. min. max. min. max.
M6 UNC 1.00 3.6 5.8 4.9 7.9 5.8 9.4 7.9 12.7 7.2 10 9.8 13.6
M8 UNC 1.25 7.2 14 9.8 19 17 22 23 29.8 20 26 27.1 35.2
M10 UNC 15 20 25 27.1 339 34 40 46.1 54.2 38 46 515 62.3
M12 UNC 1.75 28 34 379 46.1 51 59 69.1 79.9 57 66 77.2 89.4
M14 UNC 2.0 49 56 66.4 75.9 81 93| 109.8 126 96 109 | 130.1 147.7
M16 UNC 2.0 67 77 90.8 104.3 116 130 | 157.2 176.2 129 145 | 1748 196.5
M18 UNC 2.0 88 100 | 119.2 136 150 168 | 203.3 227.6 175 194 | 2371 262.9
M20 UNC 2.5 108 130 | 146.3 176.2 186 205 252 2778 213 249 | 288.6 337.4
M8 UNF 1.0 12 17 16.3 23 19 27 25.7 36.6 22 31 29.8 42
M10 UNF 1.25 20 29 27.1 39.3 35 47 47.4 63.7 40 52 54.2 70.5
M12 UNF 1.25 31 41 42 55.6 56 68 75.9 92.1 62 75 84 101.6
M14 UNF 15 52 64 70.5 86.7 0 106 122 1436 107 124 145 168
M16 UNF 1.5 69 83 935 1125 120 138 | 162.6 187 140 158 | 189.7 214.1
M18 UNF 15 100 117 136 158.5 177 199 | 239.8 269.6 202 231 | 273.7 313
M20 UNF 15 132 150 | 1789 203.3 206 242 | 2791 327.9 246 289 | 3333 3916

Use the above torques when special torqueis not given.
NOTE: These values apply to fasteners as received from supplier, dry, or when [ubricated with normal engine oil. They do
not apply if extreme pressure [ubricants are used.

-48-




WARRANTY

PRONOVOST warrants this product to the initial
purchaser for the period of one year from the date of
purchase against defects in materials and
workmanship.

We will replace or repair defective parts free of charge
if they are returned to our plant in St-Tite, Quebec,
Canada.

Transportation charges are the responsibility of the
customer. Thiswarranty is not transferable.

Hydraulic cylinders and motors are covered by the
manufacturer of these items.

The PTO shafts are warrantied by the manufacturer
and cover only defectsin material and workmanship,
and is conditional to recommended use and installation
only.

All PRONOVOST spare parts purchased are covered
by athree (3) month warranty.

Thiswarranty becomes void and nul if the equipment
is modified, breaks down as the result of an accident,
is not operated according to manufacturer’s
recommendations, damaged by negligence or if main-
tenance has not been carried out as specified.

Our obligation is limited to the replacement or repair
of the defective part. PRONOVOST accepts no
responsibility for direct or indirect consequential
damages of any kind.

-49-









Cemanuel est aussi disponible en francais.
Veuillez téléphoner.

Pronovost

INNOVATION - EXCELLENCE

LES MACHINERIES PRONOVOST INC.

260, route 159,

Saint-Tite, Quebec, Canada, GOX 3HO

Tel.: (418) 365-7551, Fax: (418) 365-7954
WWWw.pronovost.qc.ca



	#28327 to #30835
	Return general index
	Return index group 2
	P-920, P-920-98
	P-920TRC. P-920TRC-98
	P-98134
	P-98134TRC
	CST-7486
	PSIG-7486
	PCG-7486
	OPTIONS
	9225-EG, 9569 (T80)
	9475, 9475-1, 9472-2 (T90)
	9307 (T279)
	9575
	25TR08
	MLH-250, MLH-315, H110
	Following year
	Previous year

